Fo1

CONTENTS-FRAME GROUP

LOCKKIT
SLOCKKIT

F02-v1
MUFFLER

F02-V2
MUFFLER

HFEMUFFLER

HFEMUFFLER

I
A
e
N> [ \
1
F03-1-V1 F03-1-V2 FO03-2
FRAME I FRAME I FRAME I
EREAFRAVE ASSY [ ERBAFRAEASSY | FRE RIFRAVE ASSY o
P I § U :
[ I LN RN
o -9' 4 vy o dﬁ Jiﬂ \-- [ I~ % mu‘ﬁ
ERA i 1 b
» - L9 Py 2
N ‘7 =
st <
- PN
L " ¢ sy
) ¢
) Ll
[
4
s—1f
78 1 V.2 70
F04-1 F04-2 F04-3
PLASTICS 1 PLASTICS I PLASTICS I
BHE 1 /PLASTICS | SHPFIIPLASTICS I ] EHIIPLASTICS T T
—
& ,7 f
v 0
IS
.ﬂ@ ¢
&
Vi e 1 #
F04-4 F04-5 F04-7
PLASTICS IV PLASTICSV PLASTICS VI
ARANPLASTICS IV BHVIPLASTICS V

AHAEVPLASTICS 11 ]




CONTENTS-FRAME GROUP

FO05-V1 F02-V1 FO6

FRONT SUSPENSION MUFFLER REAR SUSPENSION
ERFRONT SUSPENSION [ HERFRONT SUSPENSION FREBAREARSUSPENSON ASSY
s - [, N L 3 ' !
; - iﬁ§= : — =
= = g ——y .
. 5 5
; , ; . e B AN
-8 =8
y 2 B " vaNDy., 1
" u
. E’ A ) A

" ‘.

s o
— .
Hiped By
M r /Zﬁ 1 o L ¥ X u
3 i B
Fo7 F03-1-V2 F08-vV2

FRONT WHEEL FRAME I MAB BRAKE ASSY

HEHARRHYORALICBRNE ASSY

HH/FRONT WHEEL |

¥
F10 F11 F12
STEERING SYSTEM REAR WHEEL FUEL TANK
RARESTERRNG SYSTEM EHREAR WHEEL RHEIFUEL TANK
] @ Co g @ e
Vo 8 g

F13-v1 F13-V2 F14
SEAT FOOTREST

HISEAT EISEAT WIFOOTREST ] »

—a




CONTENTS-FRAME GROUP

F15

ELECTRIC SYSTEM

LIGHTS

Fl6 F06

REAR SUSPENSION

HEERELECTRIC SYSTEM

[ TALIGHT
|

@

"OrmrO-

{18 HUDASHBOARD ASSY

F18-V1 F18-V2 F19-1
COOLING SYSTEM COOLING SYSTEM WARNING DECAL
HAKEAICOOLNG SYSTEM ASSY | AL SHICOOLING SYSTEM ASSY
" A
ok atid: R it alth
S n.num.uwun e T —
, r\l ‘”'“
lHl.'o & Bezelovnat'y hbmzln 2
» i H&o@ \ sor roz e 95 ]
F19-2 F19-3 F19-4
FUEL TANK LABEL MODEL DECAL NOISE LABEL (AUSTRALIA)
Ift: K. HPHR, S BA-IS0016198
= W CEMGIT Gl OF
ol STATIONARY NOISE TEST INFORMATION:
Br g Tested 93 dB{A) at 4500 rpm
Clea 7] BARTUx8 Silencing System: CFMOTO
BELRTI6X10 Identficaton: 6AX-MUF-00
R41-2333-23-00
le=s0010) ~
Vi
F20 F38-A Fa1
TOOLS OWNERS MANUAL AIR FILTER
HETAITOOS SRBEARFILTER ASSY |
©crmoro .
Sl 450CL-C
N -
S
OWNER'S MANUAL
T
Vi Vi d




CONTENTS—ENGINE GROUP

Fa1 E06-2 E07
AIR FILTER TRANSMISSION SYSTEM (2) OILPUMP
REZREA(TRANSHISSION SYSTEM(T) | ¢ ststema) ALK A/LUBRICATION SYSTEM
R Y
g
v Q%" " .
Y » % BV |«
) RO, L
: SR B
% & S (W IEN] e . w
v ¥ Ny Fe ‘,% '
. Qﬂ IS \\@)s
e &Q\ vl
. N &
i Sy 2
g N A N ©
o Vid s » o=
E08 E09 E16
WATER PUMP STARTING SYSTEM BALANCER SHAFT
KREAIWATER PUMP AHRALAISTARTING SYSTEM | T8 RBALANCER SHAFT
+ % “
2
4 Vg Vi ®
E17

THROTTLE&INJECTOR

AW ERR R ETHROTTLERINJECTOR




CONTENTS—ENGINE GROUP
EO01-1 E01-2 E01-3
UPPER & LOWER CRANKCASE ASSY LEFT& RIGHT SIDE COVER OILPAN
| LB%ERERATARESER/UPPER & LOWER CRANKCASE EAENEA B RIRIGHTALEFT SIDE COVER MERAEHIOIL PAN
-

5
E02-1 E02-2 F19-1
CYLINDER HEAD COVER CYLINDER HEAD (1) WARNING DECAL
MR} B RCYLINDER HEAD COVER L&A BR(1YCYLINDER HEAD(1) INDER HEADI2)
O
Z
-
@
< &
I !
Z <.
2 =
I ez }
Uy 2 1
] Ll 4 I
i i \: 1
4 iy =\ <
\
) p Z
¥ : v »
E02-4 E02-5 E03
CYLINDER HEAD (3) MAGNETO
SEEAEANCTUNDEREADI) A BACAISHAFT BRABRFLYWHEEL
B2 2 1. 3
PR ﬂ‘*)‘ ]
1y 1
"
b
L | Y7
#
E04-1 EO05-A EO5-A
CRANKSHAFT &CONNECTING ROD (1) CLUTCH (FCC) CLUTCH (FCC)
5551721 CRANKSHAFT CONNECTING RODI1) ERERE) T ROD(Z)| REBBRICLUTCHASSY
%
600
2 i "
"/'))
i
‘ Q/
Vi Vi ! vid




BRNLOCK KIT

FO1 LOCK KIT

Item No. Parts Number Parts Name(EN) Qty Specification
1 6AQV-011000-7101 LOCK KIT 1
2 30102-060016870 SCREW 2 M6x16@BLACK ZINC-PLATED
3 6AQV-011020-7100 KEY 2
4 CFCV-CAC002-2000-M1 CLIP 1




{7~ #IMUFFLER

F02-V1 MUFFLER

Item No. Parts Number Parts Name(EN) ty Specification
1 6090-020010 GEXHAUST PORT GASKET 2 42x33x5
2 6L30-020005 LOCK NUT 4
3 0HU0-176000 OXYGEN SENSOR 2
4 6AQV-021100-7100-0D700 EXHAUST PIPE ASSY 1 MATTE BLACK
5 30006-080035810 BOLT 1 M8x35
6 6AQV-021500-1000 CLAMP KIT 1
7 6AQV-021400-1000 GRAPHITE SEAL BUSHING 1
8 6KJ0-020003 BUSHING, MUFFLER 1
9 6KJ0-020004 BUSHING, MUFFLER 1
10 30006-080040810 BOLT 1 M8x40
11 6AQV-021300-7100-0DN00 MUFFLER ASSY 1 CERAMIC BLACK




B RMUFFLER

F02-V2 MUFFLER

Item No. Parts Number Parts Name(EN) ty Specification

1 6090-020010 GEXHAUST PORT GASKET 2 42x33x5

2 6L30-020005 LOCK NUT 4

3 0HU0-176000 OXYGEN SENSOR 2

4 6AQV-021100-7101-0D700 EXHAUST PIPE ASSY 1 MATTE BLACK
5 30006-080035810 BOLT 1 M8x35

6 6AQV-021500-1000 CLAMP KIT 1

7 6AQV-021400-1000 GRAPHITE SEAL BUSHING 1

8 6KJ0-020003 BUSHING, MUFFLER 1

9 6KJ0-020004 BUSHING, MUFFLER 1

10 30006-080040810 BOLT 1 M8x40

11 6AQV-021300-7101-0DN0O MUFFLER ASSY 1

12 6GU#-021005-6000 GUARD RUBBER SLEEVE 1

13 6AQV-021005-3000 SCREW 2

14 6AQV-021004-3000 GUARD SLEEVE 2

15 6AQV-021020-7101 MUFFLER GUARD 2 1




118 5 B /FRAME ASSY

%
o %
P 5

s

0

|

F03-1-V1 FRAME I

Item No. Parts Number Parts Name(EN) ty Specification
1 6AQV-033000-7101-0BP00 FRONT FRAME ASSY 1 MAUD SPIRIT BLACK
2 6AQV-033098-7100 DEAD BOLT PLATE 1
3 6AQV-030290-7100 ROLL-OVER SENSOR BRACKET 1
4 30006-060012810 BOLT 2 M6x12
5 6AQV-030480-7100 THROTTLE CABLE CLIP 1
6 6WWV-047102-5000 INNER HEX SCREW M5x14 2
7 6AQV-030470-7100 CABLE CLIP 1
8 30902-0420820 RIVET 2 GB/T12618_4.2x8
9 6FIA-190012 VIN PLATE 1
10 6AQV-030410-7100-0BP00 HEADLIGHT LH BRACKET 1 MAUD SPIRIT BLACK
11 6AQV-030420-7100-0BP00 HEADLIGHT RH BRACKET 1 MAUD SPIRIT BLACK
12 30006-102040810 BOLT 1 M10x1.25x40
13 6AQV-030250-7100 ABS BRACKET 1
14 30006-060016810 BOLT 2 M6x16
15 6WWV-030019-5000 CUSHION SLEEVE 2
16 9060-180029 RADIATOR SLEEVE TUBE 2
17 30102-080020870 SCREW 4
18 6AQV-030700-7100-0BP00 BOTTOM BRACKET 1 MAUD SPIRIT BLACK
19 30006-080030870 BOLT 2 M8x30
20 30006-080045810 BOLT 1 M8x45
21 6KJ0-020004 BUSHING, MUFFLER 1
22 6KJ0-020003 BUSHING, MUFFLER 1
23 30204-102110 NUT 3 M10x1.25
24 6WWV-030011-5000 INNER HEX SCREW M10x45 1
25 6AQV-030004-1000 BUSHING, ENGINE 2
26 6AQV-030093-1000 INNER HEX SCREW 1
27 6NT1-000292 NUT M18 1 M18
28 6AQV-030092-1000 ADJUSTING SCREW, ENGINE 1
29 30001-102170110 BOLT 1 M10x1.25x170
30 30001-102150110 BOLT M10x1.25x150 1 M10x1.25x150
31 30102-060020870 INNER HEX SCREW M6x20 1 M6x20
32 6AQV-030350-7100 REGULATOR BRACKET 1
33 6AQV-030003-4000 FLUID RESERVOIR BRACKET 1
34 6KWV-041114-1000 RUBBER HEAD 4
35 6KMV-041112-3000 M6 RUBBER SLEEVE 2
36 6AQV-030460-7100 HEADLIGHT RUBBER 2
37 6WWV-046802-5000 INNER HEX SCREW M6x16 4
38 30006-080040810 BOLT 1 M8x40
39 6GU#-020002-6001 BUSHING 2

40 A000-020004 DAMPER, MUFFLER 1
41 30204-080810 LOCK NUT 1 M8




£ B RIFRAME ASSY |

Vi

F03-1-V2 FRAMEI

Item No. Parts Number Parts Name(EN) ty Specification
1 6AQV-033000-7101-0BP00 FRONT FRAME ASSY 1 MAUD SPIRIT BLACK
2 6AQV-033098-7100 DEAD BOLT PLATE 1
3 6AQV-030290-7100 ROLL-OVER SENSOR BRACKET 1
4 30006-060012810 BOLT 2 M6x12
5 6AQV-030480-7100 THROTTLE CABLE CLIP 1
6 6WWV-047102-5000 INNER HEX SCREW M5x14 2
7 6AQV-030470-7100 CABLE CLIP 1
8 30902-0420820 RIVET 2 GB/T12618_4.2x8
9 6FIA-190012 VIN PLATE 1
10 6KMV-030210-M300 HEADLIGHT LH BRACKET 1
11 6KMV-030220-M300 HEADLIGHT RH BRACKET 1
12 30006-102045810 BOLT 1 M10x1.25x45
13 6AQV-030250-7100 ABS BRACKET 1
14 30006-060016810 BOLT 2 M6x16
15 6WWV-030019-5000 CUSHION SLEEVE 2
16 9060-180029 RADIATOR SLEEVE TUBE 2
17 30102-080020870 SCREW 4
18 6AQV-030700-7100-0BP00 BOTTOM BRACKET 1 MAUD SPIRIT BLACK
19 30006-080030870 BOLT 2 M8x30
20 30006-080045810 BOLT 1 M8x45
21 6KJ0-020004 BUSHING, MUFFLER 1
22 6KJ0-020003 BUSHING, MUFFLER 1
23 30204-102110 NUT 3 M10x1.25
24 6WWV-030011-5000 INNER HEX SCREW M10x45 1
25 6AQV-030004-1000 BUSHING, ENGINE 2
26 6AQV-030093-1000 INNER HEX SCREW 1
27 6NT1-000292 NUT M18 1 M18
28 6AQV-030092-1000 ADJUSTING SCREW, ENGINE 1
29 30001-102170110 BOLT 1 M10x1.25x170
30 30001-102150110 BOLT M10x1.25x150 1 M10x1.25x150
31 30102-060020870 INNER HEX SCREW M6x20 1 M6x20
32 6AQV-030350-7100 REGULATOR BRACKET 1
33 6AQV-030003-4000 FLUID RESERVOIR BRACKET 1
34 6KWV-041114-1000 RUBBER HEAD 4
35 6KMV-041112-3000 M6 RUBBER SLEEVE 2
36 6AQV-030460-7100 HEADLIGHT RUBBER 2
37 6WWV-046802-5000 INNER HEX SCREW M6x16 4
38 30006-080040810 BOLT 1 M8x40
39 6GU#-020002-6001 BUSHING 2

40 A000-020004 DAMPER, MUFFLER 1
41 30204-080810 LOCK NUT 1 M8




18 5 iR/FRAME ASSY

F03-2 FRAMEII

Item No. Parts Number Parts Name(EN) ty Specification
1 6AQV-032000-7100-0BP00 REAR FRAME ASSY 1 MAUD SPIRIT BLACK
2 6WWV-030017-5000 INNER HEX SCREW M10x30 2
3 30208-102010 NUT 1 M10x1.25
4 A000-030210 SIDE STAND SPRING ASSY 1
5 A000-030004 SIDE STAND SPRING SLEEVE 1
6 6AQV-030600-7100-0BP00 SIDE STAND ASSY 1 MAUD SPIRIT BLACK
7 6080-030004 BOLT 1
8 6AQV-030260-7100 ECU BRACKET 1
9 6AQV-030360-7100 BATTERY PLATE 1
10 30006-060016810 BOLT 2 M6x16
11 6AQV-030120-7100 SEAT SUPPORT 1
12 6AQV-030370-7100 TAIL LIGHT BRACKET 1
13 30204-060810 NUT 4 M6
14 6WWV-030019-5000 CUSHION SLEEVE 2
15 9060-180029 RADIATOR SLEEVE TUBE 2
16 6AQV-041116-1000 FRAME STICKER 1
17 6L30-030092 BOLT M10x22 2 M10x22




Sk T /PLASTICS |

Vi

FO4-1 PLASTICS I

Item No. Parts Number Parts Name(EN) Qty Specification
1 6AQV-040102-7100 FRONT RH TURN LIGHT BRACKET 1
2 30102-050012870 SCREW 4 M5x12@BLACK ZINC-PLATED
3 6AQV-040104-7100 FRONT RH TURN LIGHT COVER 1
4 6AQV-040103-7100 FRONT LH TURN LIGHT COVER 1
5 6AQV-040101-7100 FRONT LH TURN LIGHT BRACKET 1
6 6WWV-046502-5000 STEPPED SCREW M5 6
7 6AQV-040402-7100 FUEL TANK RH PANEL 1
8 6AQV-040401-7100 FUEL TANK LH PANEL 1
9 6AQV-041106-7100 TURN LIGHT CAP TAPE 2
10 6AQV-040304-4000 FRAME RH DECO COVER 1
11 6AQV-040303-4000 FRAME LH DECO COVER 1
12 6AQV-041107-7100 MUFFLER RH PLUG 1




SR T/PLASTICS 1T

q 12
FO4-2 PLASTICS II
Item No. Parts Number Parts Name(EN) Oty Specification

1 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 4

2 6AQV-040502-7100-0BU0OO RH PANEL,RESERVOIR 1 MIST SILVER BLACK
3 6AQV-040501-7100-0BUOO LH PANEL,RESERVOIR 1 MIST SILVER BLACK
4 6AQV-040514-7100 DECO PLATE, RH PANEL, RESERVOIR 1

5 30110-421130010 SELF-TAPPING SCREW 2 ST4.2x13@COLOR ZINC TRIVALENT CHROMIUM
6 6AQV-040513-7100 RESERVOIR LH PANEL DECO PLATE 2

7 6AQV-040509-7100 SECONDARY BOTTLE DECO COVER 1

7 6AQV-040509-7101 SECONDARY BOTTLE DECO COVER 1

8 6WWV-047002-5000 INNER HEX SCREW M6x25 4

9 9DS#-041510-6000 BUCKLE ASSEMBLY 1

10 6AQV-040419-7100 CANISTER COVER 1

11 6AQV-041401-7100 LH FOOTREST GUARD 1

12 6WWV-046502-5000 STEPPED SCREW M5 2




BAFIIPLASTICS I |

Vi

FO04-3 PLASTICS III

Item No. Parts Number Parts Name(EN) Qty Specification
1 6WWV-047102-5000 INNER HEX SCREW M5x14 4
2 6AQV-040608-7100-0HDOO RH PANEL DECO COVER 1
3 6AQV-040622-7100-10-0BM00 DECAL ASSY,RH PANEL 1 NABULA BLACK
4 6AQV-040604-7100 RH PANEL BASE 1
5 6KM#-040081-8000-M1 NUT CLIP M5 4
6 6WWV-046502-5000 STEPPED SCREW M5 8
7 6AQV-040606-7100 SIDE PANEL CUSHION SLEEVE 4
8 6KM#-160420-8001 SPONGE MAT 10
9 6WWV-045801-5000 PITTED RUBBER 4
10 6AQV-040603-7100 LH PANEL BASE 1
11 6AQV-040607-7100-0HDOO LH PANEL DECO COVER 1
12 6AQV-040621-7100-10-0BM00 DECAL ASSY,LH PANEL 1 NABULA BLACK
13 6AQV-040807-7100 LH DECO COVER,REAR FENDER 1
13 6AQV-040807-7101 REAR FENDER LH DECO COVER 1
14 6AQV-040808-7100 RH DECO COVER,REAR FENDER 1
14 6AQV-040808-7101 REAR FENDER RH DECO COVER 1
15 30121-080020870 SCREW 4 M8x20@BLACK ZINC-PLATED




#EV/PLASTICS IV

Vi

F04-4 PLASTICS IV

Item No. Parts Number Parts Name(EN) ty Specification
1 6AQV-040619-7100 SPONGE 1
2 6AQV-040605-7101 BATTERY BOX PRESS PLATE 1
3 6WWV-046502-5000 STEPPED SCREW M5 2
4 6AQV-041103-7100 FENDER 1
5 6WWV-047102-5000 INNER HEX SCREW M5x14 4
6 9060-040310 CLAMP ASSY 2
7 6AQV-041104-7100 HEAT INSULATOR 1
8 6AQV-041101-7100 BATTERY BOX 1
9 8080-041130 EXPANSION RIVET ASSY 2
10 6WWV-046702-5000 INNER HEX SCREW M6x12 4
11 6AQV-041105-7100 REAR SHOCK ABSORBER FENDER 1
12 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 2
13 6KM+#-040081-8000-M1 NUT CLIP M5 6
14 6AQV-041102-7100 BATTERY BOX CARTRIDGE 1




A VIPLASTICS V |

FO4-5 PLASTICSV

Item No. Parts Number Parts Name(EN) Qty Specification
1 6AQV-000102-7100 SMALL SPROCKET GUARD 1
2 6WWV-047002-5000 INNER HEX SCREW M6x25 3
3 6AQV-040701-7100 BELT UPPER GUARD 1
4 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 4
5 6AQV-040702-7100 BELT LOWER GUARD 1




SRAVI/PLASTICS VT

FO04-6 PLASTICS VI

Item No. Parts Number Parts Name(EN) Qty Specification

1 6WWV-047102-5000 INNER HEX SCREW M5x14 4

2 6AQV-040802-7100 REAR FENDER DECO COVER 1

3 6KM#-040081-8000-M1 NUT CLIP M5 2

4 6NT1-041510 BUCKLE ASSY 1

5 6AQV-040801-7100-10 REAR FENDER 1 "

6 6AQV-040805-7100 REAR FENDER PLUG 1

6 6AQV-040805-7101 REAR FENDER PLUG 1

7 30110-421130010 SELF-TAPPING SCREW 2 ST4.2x13@COLOR ZINC TRIVALENT CHROMIUM
8 6AQV-040803-7100 LICENSE LIGHT BRACKET 1




1 B4/FRONT SUSPENSION

FO5-V1 FRONT SUSPENSION

Item No. Parts Number Parts Name(EN) Qty Specification
1 6L30-050002 LOCK SCREW, UPPER TRIPLE CLAMP 1
2 6WWV-050005-5000 WASHER 1
3 30102-080025870 SCREW 9 M8x25@BLACK ZINC-PLATED
4 6AQV-050001-7101 UPPER TRIPLE CLAMP 1
5 6L30-050003 ANTI-DUST CAP 1
6 6AQV-050010-1000 ANTI-DUST RING ASSY 2
7 6L30-050200 STEERING BEARING ASSY 2
8 6AQV-050600-7100-M2 FRONT RH SHOCK ABSORBER 1
9 6AQV-050500-7100-M2 FRONT LH SHOCK ABSORBER 1
10 6L30-050004 PLUG, FRONT FORK 1
11 6AQV-0503C0 LOWER TRIPLE CLAMP ASSY 1
12 6AQV-050350-7100 HEADLIGHT BRACKET 1
13 30102-060016870 SCREW 2 M6x16@BLACK ZINC-PLATED
14 6AQV-050012-7100 FRONT SHOCK RH DECO GUARD 1
15 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 4
16 6WWV-046702-5000 INNER HEX SCREW M6x12 4
17 6AQV-050011-7100 FRONT SHOCK LH DECO GUARD 1




3 B24/FRONT SUSPENSION

Vi g

FO5-V2 FRONT SUSPENSION

Item No. Parts Number Parts Name(EN) Qty Specification
1 6L30-050002 LOCK SCREW, UPPER TRIPLE CLAMP 1
2 6WWV-050005-5000 WASHER 1
3 30102-080025870 SCREW 9 M8x25@BLACK ZINC-PLATED
4 6AQV-050001-7101 UPPER TRIPLE CLAMP 1
5 6L30-050003 ANTI-DUST CAP 1
6 6AQV-050010-1000 ANTI-DUST RING ASSY 2
7 6L.30-050200 STEERING BEARING ASSY 2
8 6AQV-050600-7103-M2 FRONT RH SHOCK ABSORBER 1
9 6AQV-050500-7103-M2 FRONT RH SHOCK ABSORBER 1
10 6L30-050004 PLUG, FRONT FORK 1
11 6AQV-0503C0 LOWER TRIPLE CLAMP ASSY 1
12 6AQV-050350-7100 HEADLIGHT BRACKET 1
13 30102-060016870 SCREW 2 M6x16@BLACK ZINC-PLATED
14 6AQV-050012-7100 FRONT SHOCK RH DECO GUARD 1
15 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 4
16 6WWV-046702-5000 INNER HEX SCREW M6x12 4
17 6AQV-050011-7100 FRONT SHOCK LH DECO GUARD 1




FiB#EREAR SUSPENSION ASSY |

23

FO6 REAR SUSPENSION

Item No. Parts Number Parts Name(EN) ty Specification
1 30204-122810 NUT 2 M12x1.25
2 6AQV-060550-1000 A-SHAPE SWING ARM ASSY 1
3 6AQV-060008-1002 A-SHAPE SWING ARM BOLT 1 M12x80
4 30024-122110110 BOLT 1
5 6AQV-060504-1000 RETAINER 2
6 6AQV-060600-1001 TIE ROD 1
7 6AQV-060005-1000 SPACER, TIE ROD 1
8 6AQV-060009-1002 TIE ROD BOLT 1 M10x130
9 30204-102110 NUT 2 M10x1.25
10 6AQV-060004-1002 REAR SHOCK ABSORBER BOLT 2 M10x50
11 6AQV-060100-7100-M2 REAR SHOCK ABSORBER 1
12 30200-080810 NUT 4 M8
13 30306-080112 WASHER 2 8
14 6AQV-060021-7100-0BP00 GUARD, CHAIN ADJUSTER 2 MAUD SPIRIT BLACK
15 6AQV-060020-7100 CHAIN ADJUSTER ASSY 2
16 6AQV-060300-7100-0BP00 REAR FORK ASSY 1 MAUD SPIRIT BLACK
17 6AQV-060006-1000-M1 NUT 1 M16x1.5
18 6WWV-060030-5000-10 OIL SEAL 4
19 6WWV-060002-5000 BUSHING, REAR SWING ARM 4
20 30403-02280 NEEDLE BEARING 4
21 6WWV-060003-5000 LINER, REAR SWING ARM 2
22 6WWV-060004-5000 WASHER, REAR SWING ARM 2
23 6AQV-060001-7100 REAR FORK SHAFT 1
4

24 6KM#-100002-8000

CLUCH LEVER PLUG




B FF/FRONT WHEEL

FO7 FRONT WHEEL

Item No. Parts Number Parts Name(EN) ty Specification
1 6AQV-070001-7100 FRONT WHEEL SHAFT 1
2 6AQV-070200-1000-20 OIL SEAL 2
3 30400-01785 BEARING 2
4 6AQV-070202-7100 FRONT RIM MIDDLE SPACER 1
5 6AQV-070002-1000 FRONT WHEEL SHAFT BUSHING 1
6 30705-1601 TIRE 1
7 6AQV-070200-7100-0BV00 FRONT RIM ASSEMBLY 1 MIDNIGHT BLACK
8 5190-070030-1000 VALVE, INFLATION 1
9 A000-040702 INNER HEX SCREW M6x12 2 M6x12
10 6AQV-070010-7100-0BM0O0 FRONT FENDER ASSY 1 NABULA BLACK
11 6AQV-070020-7100-0BM00 FRONT FENDER TUBE ASSY 1 NEBULA BLACK




HEHAA R HYDRAULIC BRAKE ASSY

FO8-V1 MAB BRAKE ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
1 6KJ0-080005 FRONT BRAKE DISC BOLT 9
2 6AQV-080002-1000 FRONT GEAR RING 1 "
3 6AQV-080001-1000-M1 FRONT BRAKE DISC 1
4 30102-060016870 SCREW 2 M6x16@BLACK ZINC-PLATED
5 6AQV-080004-1000-M2 FRONT SPEED SENSOR 1
6 6AQV-081000-7102 MAB HYDRAULIC BRAKE ASSY 1
7 30102-102060810 SCREW 2 M10x1.25x60@TRIVALENT CHROMIUM
8 6AQV-080300-7100 REAR BRAKE PEDAL ASSY 1
9 6AQV-080400-1000 SPRING 1
10 30121-080025160 SCREW 1 M8x25
11 6AQV-081003-1000 REAR SPEED SENSOR WIRE CLIP 1
12 6AQV-080005-1000-M2 REAR RPM SENSOR 1
13 6NTG-080009 REAR GEAR RING 1
14 6AQV-080006-1000 REAR BRAKE DISC 1
15 6KM0-0911B0 REAR BRAKE PAD ASSY 1
16 6AQV-081710-1001-M1 REAR BRAKE CALIPER ASSY 1
17 6AQV-081000-7100-20 WASHER 16
18 6GU#-081000-6000-23 BANJO BOLT 2 6
19 6KM#-080002-8000 RUBBER OIL HOSE CLIP 2
20 A000-050015 WIRE CLIP, FRONT BRAKE FLUID HOSE 2
21 6AQV-081900-7100 REAR BRAKE FLUID INTAKE PIPE 1
22 6AQV-081800-7102 REAR BRAKE FLUID OUTLET PIPE 1
23 6L30-080006 WIRE CLIP 2, BRAKE FLUID HOSE 1
24 8010-150003 TIE BAND 4 5x250
25 6AQV-081070-7100-M1 REAR BRAKE LIGHT SWITCH 1
26 6KM0-091215-20000 HOSE CLIP 1 2
27 6AQV-081400-7100-24 RESERVOIR PIPE 1
28 6AQV-081400-7100-M1 REAR BRAKE MASTER CYLINDER ASSY 1
29 6WWV-046802-5000 INNER HEX SCREW M6x16 1
30 6AQV-081410-1000-23 RESERVOIR SEALING PLATE 1
31 6AQV-081410-1000-22 RESERVOIR GASKET 1
32 6AQV-081410-1000-24 RESERVOIR TANK COVER 1
33 6AQV-081410-1000-25 SCREW, RESERVOIR TANK COVER 2
34 6AQV-081410-1000-21 RESERVOIR TANK 1
35 6AQV-081300-7100-M1 ABS CONTROLLER 1
36 6KJ0-080003-00001 BRAKE HOSE CLIP 6 "
37 6AQV-081603-7100 CLIP,FRONT BRAKE FLUID PIPE 1
38 30102-060012810 SCREW 1 M6x12
39 6AQV-081500-7100 FRONT BRAKE FLUID OUTLET PIPE 1
40 6AQV-081601-1002 WIRE CLIP, FLUID INLET HOSE 1
41 6AQV-081100-7100-M1 FRONT BRAKE MASTER CYLINDER ASSY 1
42 6AQV-081110-1000-47 BRAKE LEVER 1
43 6AQV-081110-1000-46 CLAMP 2
44 6AQV-081100-4000-27 PIPE 1
45 6KJ0-100002 CLUTCH PULL BINDING 2
46 6AQV-081110-1000-53 RESERVOIR TANK 1
47 6AQV-081110-1001-54 CAP, FLUID RESERVOIR 1
48 6GU#-081000-6000-22 BANJO BOLT 1 1
49 6AQV-081200-7100 FRONT RH BRAKE CALIPER ASSY 1
50 6AQV-081200-71A0 FRONT BRAKE PAD ASSY 1
51 6AQV-081600-7102 FRONT BRAKE FLUID INTAKE PIPE 1
52 6WWV-046702-5000 INNER HEX SCREW M6x12 1




i/ HYORAULIC BRAKE ASSY

F08-V2 MAB BRAKE ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
1 6K10-080005 FRONT BRAKE DISC BOLT 9
2 6AQV-080002-1000 FRONT GEAR RING 1 "
3 6AQV-080001-1000-M1 FRONT BRAKE DISC 1
4 30102-060016870 SCREW 2 M6x16@BLACK ZINC-PLATED
5 6AQV-080004-1000-M2 FRONT SPEED SENSOR 1
6 6AQV-081000-7104 MAB HYDRAULIC BRAKE ASSY 1
7 30102-102060810 SCREW 2 M10x1.25x60@TRIVALENT CHROMIUM
8 6AQV-080300-7100 REAR BRAKE PEDAL ASSY 1
9 6AQV-080400-1000 SPRING 1
10 30121-080025160 SCREW 1 M8x25
11 6AQV-081003-1000 REAR SPEED SENSOR WIRE CLIP 1
12 6AQV-080005-1000-M2 REAR RPM SENSOR 1
13 6NTG-080009 REAR GEAR RING 1
14 6AQV-080006-1000 REAR BRAKE DISC 1
15 6KM0-0911B0 REAR BRAKE PAD ASSY 1
16 6AQV-081710-1001-M1 REAR BRAKE CALIPER ASSY 1
17 6AQV-081000-7100-20 WASHER 8
18 6GU#-081000-6000-23 BANJO BOLT 2 2
19 6KM#-080002-8000 RUBBER OIL HOSE CLIP 2
20 A000-050015 WIRE CLIP, FRONT BRAKE FLUID HOSE 2
21 6AQV-081900-7100 REAR BRAKE FLUID INTAKE PIPE 1
22 6AQV-081800-7102 REAR BRAKE FLUID OUTLET PIPE 1
23 6L30-080006 WIRE CLIP 2, BRAKE FLUID HOSE 1
24 8010-150003 TIE BAND 4 5x250
25 6AQV-081070-7100-M1 REAR BRAKE LIGHT SWITCH 1
26 6KM0-091215-20000 HOSE CLIP 1 2
27 6AQV-081400-7100-24 RESERVOIR PIPE 1
28 6AQV-081400-7100-M1 REAR BRAKE MASTER CYLINDER ASSY 1
29 6WWV-046802-5000 INNER HEX SCREW M6x16 1
30 6AQV-081410-1000-23 RESERVOIR SEALING PLATE 1
31 6AQV-081410-1000-22 RESERVOIR GASKET 1
32 6AQV-081410-1000-24 RESERVOIR TANK COVER 1
33 6AQV-081410-1000-25 SCREW, RESERVOIR TANK COVER 2
34 6AQV-081410-1000-21 RESERVOIR TANK 1
35 6AQV-081300-7100-M1 ABS CONTROLLER 1
36 6K10-080003-00001 BRAKE HOSE CLIP 6 "
37 6AQV-081603-7100 CLIP,FRONT BRAKE FLUID PIPE 1
38 30102-060012810 SCREW 1 M6x12
39 6AQV-081500-7100 FRONT BRAKE FLUID OUTLET PIPE 1
40 6AQV-081601-1002 WIRE CLIP, FLUID INLET HOSE 1
41 6AQV-081100-7100-M1 FRONT BRAKE MASTER CYLINDER ASSY 1
42 6AQV-081110-1000-47 BRAKE LEVER 1
43 6AQV-081110-1000-46 CLAMP 2
44 6AQV-081100-4000-27 PIPE 1
45 6K10-100002 CLUTCH PULL BINDING 2
46 6AQV-081110-1000-53 RESERVOIR TANK 1
47 6AQV-081110-1001-54 CAP, FLUID RESERVOIR 1
48 6GU#-081000-6000-22 BANJO BOLT 1 1
49 6AQV-081200-7100 FRONT RH BRAKE CALIPER ASSY 1
50 6AQV-081200-71A0 FRONT BRAKE PAD ASSY 1
51 6AQV-081600-7103 FRONT BRAKE FLUID INLET HOSE 1
52 6WWV-046702-5000 INNER HEX SCREW M6x12 1
53 6KM#-081000-8100-20 WASHER 8
54 6KM#-080103-8101 PIPE BOLT 4




#ARA/STEERING SYSTEM

/

F10 STEERING SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
1 A000-100010-20000 RH HAND GRIP ASSY 1
2 6AQV-167000-7100 RH HANDLEBAR SWITCH ASSY 1
3 6AQV-100100-7100 HANDLEBAR PIPE 1
4 30105-040030410 SCREW 1 M4x30
5 6AQV-100700-1003 THROTTLE LEVER 1
6 6AQV-100500-7100 ADJUSTABLE THROTTLE CABLE 1
7 6AQV-100400-7100 THROTTLE CABLE 1
8 30102-080025870 SCREW 4 M8x25@BLACK ZINC-PLATED
9 6AQV-100003-7100 HANDLEBAR COVER 2
9 6AQV-100003-7101 HANDLEBAR PRESS COVER 2
10 6KJ0-050005 WASHER 4
11 6AQV-100031-7100 HANDLEBAR BRACKET ASSY 2
11 6AQV-100031-7101 HANDLEBAR BRACKET ASSY 2
12 6KJ0-050004 DAMPER RUBBER, UPPER TRIPLE CLAMP 4
13 6KJ0-050006-00001 LINER, UPPER TRIPLE CLAMP 2
14 6AQV-100602-7101 HANDLEBAR RH CABLE HOOK 1
15 6WWV-046702-5000 INNER HEX SCREW M6x12 2
16 6AQV-100601-7101 HANDLEBAR LH CABLE HOOK 1
17 6AQV-100600-7100 CLUTCH CABLE 1
18 6WWV-100200-5003 CLUTCH LEVER ASSY 1
19 6WWV-100201-5000 CLUTCH LEVER 1
20 6KM#-100002-8000 CLUCH LEVER PLUG 1
21 6AQV-166000-7100 LH HANDLEBAR SWITCH ASSY 1
22 A000-100001-10000 LH HAND GRIP 1
23 801F-100101 TIE BAND 1
24 6K30-100002 CLUTCH PULL BINDING 2
25 30204-102810 NUT 2 M10x1.25




Ji#/REAR WHEEL

2

F11 REAR WHEEL

Item No. Parts Number Parts Name(EN) ty Specification
1 6AQV-060006-1000-M1 NUT 1 M16x1.5
2 6AQV-110033-7100 BRAKE REAR WHEEL SHAFT PLAIN WASHER 2
3 6AQV-110004-1000 REAR WHEEL RH SHAFT SLEEVE 1
4 30705-1602 TIRE 1
5 6AQV-110200-7100-0BV00 REAR RIM ASSEMBLY 1 MIDNIGHT BLACK
6 5190-070030-1000 VALVE, INFLATION 1
7 30400-01784 BEARING 2
8 30500-027800N OIL SEAL 1 FB27x47x7
9 6AQV-110202-7100 REAR RIM MIDDLE SPACER 1
10 6AQV-110004-7100 DRIVEN PULLEY SEAT DAMPER 6
11 6AQV-110003-7100 DRIVEN PULLEY SEAT SHAFT SLEEVE 1
12 6AQV-110501-7100 DRIVEN PULLEY SEAT 1 "
13 30400-02503 BEARING 1 6205-2RS
14 30800-05205 CIRCLIP FOR HOLE 1 52
15 30501-035800N OIL SEAL 1 GB9877.1_FB35x52x8
16 6AQV-110003-1000 REAR WHEEL LH SHAFT SLEEVE 1
17 6AQV-110009-7101-M1-0BP00 DRIVEN PULLEY 1 MAUD SPIRIT BLACK
18 6AQV-110034-7100 DRIVEN PULLEY SEAT STUD 6 "
19 30204-102810 NUT 6 M10x1.25
20 6AQV-110001-7100 REAR WHEEL SHAFT 1
21 6AQV-110008-7100-M1 SYNCHRONOUS BELT 1
22 30006-060016810 BOLT 2 M6x16
23 6AQV-110021-7101-0BM00 REAR FENDER OUTER PLATE 1 NEBULA BLACK
24 6AQV-030120-7100 SEAT SUPPORT 1
25 5HY0-220113 BOLT M8x20 4 M8x20
26 6AQV-110010-7101 REAR FENDER INNER PLATE ASSY 1
27 6AQV-110031-7100 FENDER RUBBER 1 6
28 6AQV-110032-7100 FENDER RUBBER 2 8




M 4/FUEL TANK

/

7y

Sty

P
1

&7
¢

s
4

—e )
s E/ %
(

F12 FUEL TANK

Item No. Parts Number Parts Name(EN) ty Specification
1 6AQV-121000-7100-0BM0O0 FUEL TANK ASSY 1 NEBULA BLACK
1 6AQV-122000-7100-10-0W500 FUEL TANK WITH DECAL ASSY. 1 SILVER+RED
1 6AQV-121000-7100-0HC00 FUEL TANK ASSY 1
2 6AQV-120001-7100-0BP00 FUEL TANK REAR LOWER BRACKET 1 MAUD SPIRIT BLACK
3 30006-060016810 BOLT 2 M6x16
4 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 2
5 5020-031002 FRONT LICENSE BRACKET RUBBER SLEEVE BUSHING 2
6 30204-060810 NUT 2 M6
7 6090-120210 QUICK JOINT 2
8 6070-120400 CLAMP 2 Diai4.5
9 A000-050015 WIRE CLIP, FRONT BRAKE FLUID HOSE 1

10 6AQV-120030-7100 HIGH-PRESSURE FUEL HOSE ASSY 1

11 6AQV-150900-7100 FUEL PUMP ASSY 1

12 30006-050020810 BOLT 6 M5x20
13 6F13-170500-00001 FUEL LEVEL SENSOR BOLT 2

14 6AQV-170200-7100-M1 FUEL LEVEL SENSOR 1

15 6AQV-120002-7100 CUSHION RUBBER WASHER 2 "




Ji#4/SEAT

F13-V1 SEAT
Item No. Parts Number Parts Name(EN) ty Specification

1 30102-080016810 INNER HEX SCREW 2 M8x16@TRIVALENT CHROMIUM
2 6AQV-130001-7100 FRONT SEAT BRACKET 1

3 6AQV-130100-7101 FRONT SEAT ASSY 1

3 6AQV-130100-7100-10 FRONT SEAT ASSY 1

4 6KM0-130205 CUSHION RUBBER WAHSER 4

5 6090-130012 RUBBER DAMPER 1

6 6NTG-200424 INNER HEX SCREW M6x25 2 M6x25

7 6AQV-130002-7101 SEAT BRACKET 1

8 6KM0-120010 T-TYPE BUSHING ASSY 2

9 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 2

10 6AQV-130200-7101 REAR SEAT ASSY 1

10 6AQV-130200-7100-10 REAR SEAT ASSY 1

11 6WWV-046702-5000 INNER HEX SCREW M6x12 1




B#/SEAT

F13-V2 SEAT
Item No. Parts Number Parts Name(EN) ty Specification

01 30102-080016810 INNER HEX SCREW 2 M8x16@TRIVALENT CHROMIUM
02 6AQV-130001-7100 FRONT SEAT BRACKET 1

03 6AQV-130100-7103 FRONT SEAT ASSY 1

03 6AQV-130100-7101-10 FRONT SEAT ASSY 1

04 6KM0-130205 CUSHION RUBBER WAHSER 6

05 6WWV-046702-5000 INNER HEX SCREW M6x12 1

06 6NTG-200424 INNER HEX SCREW M6x25 2 M6x25

07 6AQV-130002-7101 SEAT BRACKET 1

08 6KM0-120010 T-TYPE BUSHING ASSY 2

09 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 2

10 6AQV-130200-7102 REAR SEAT ASSY 1

10 6AQV-130200-7101-10 REAR SEAT ASSY 1




HBFOOTREST

F14 FOOTREST

Item No. Parts Number Parts Name(EN) ty Specification

1 30006-080050870 BOLT 4

2 30903-0322210 COTTER PIN 2 (p3.2%22

3 30300-100112 WASHER 2 @10

4 6AQV-140600-7101 FRONT LH FOOTREST BRACKET 1

5 0180-334004 GASKET 2 8.2x15x1.5

6 6AQV-141000-7100 GEARSHIFT ROD CONNECTING ASSY 1

7 6WWV-140141-5000 PIN SHAFT 2

8 A000-140103-20000 SPRING 2

9 6KMV-140170-8100 FOOTREST RUBBER 2

10 6KWV-140800-1000-0BP00 LH FRONT FOOTREST SEAT ASSY 1 MAUD SPIRIT BLACK

11 6GU#-140202-6000 LIMIT BOLT 2

12 30105-050014470 SCREW 8 M5x14

13 6AQV-140700-7100 RH FRONT FOOTREST BRACKET 1

14 6KWV-140900-1000-0BP00 RH FRONT FOOTREST SEAT ASSY 1 MAUD SPIRIT BLACK

15 30102-080020870 SCREW 4

16 6AQV-140040-7100-0BP00 RH REAR FOOTREST BRACKET ASSY 1 MAUD SPIRIT BLACK

17 30006-102030810 BOLT 4 M10x1.25%30

18 6AQV-146000-7101-0BP00 RH REAR FENDER BRACKET 1 MAUD SPIRIT BLACK

19 5HY0-220113 BOLT M8x20 4 M8x20

20 6GU#-1400B0-6000-0BP00 RUBBER, RH REAR FOOTREST BOARD 1 MAUD SPIRIT BLACK

21 6GU#-140051-6000-0BP00 REAR RH FOOTREST SEAT 1 MAUD SPIRIT BLACK

22 6GU#-140080-6000 REAR FOOTREST RUBBER ASSY 2

23 A000-140142 PIN SHAFT Dia 8 2 Dia 8

24 A000-140106 LOCATING GASKET 2 2

25 5190-037813 SPRING 2

26 5190-037814 STEEL BALL 2

27 A000-140104 LOCATING GASKET 1 2

28 30802-00603 CIRCLIP 6 2 6

29 6AQV-145000-7101-0BP00 LH REAR FENDER BRACKET 1 MAUD SPIRIT BLACK

30 6AQV-140030-7100-0BP00 LH REAR FOOTREST BRACKET ASSY 1 MAUD SPIRIT BLACK

31 6GU#-1400A0-6000-0BPOO RUBBER, LH REAR FOOTREST BOARD 1 MAUD SPIRIT BLACK
1

6GU#-140041-6000-0BP00

REAR LH FOOTREST SEAT

MAUD SPIRIT BLACK




13 AA/ELECTRIC SYSTEM

F15 ELECTRIC SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
1 6AQV-150100-7101 MAIN CABLE 1
2 806A-151302 FUSE 10A 2 10A
3 806A-151307 25A FUSE 1
4 806A-151305 FUSE 15A 3 15A
5 8010-151301 FUSE 5A 2 5A
6 6WWV-047002-5000 INNER HEX SCREW M6x25 1
7 6KWV-150600-1000 HORN 1
8 9060-180029 RADIATOR SLEEVE TUBE 1
9 6WWV-030019-5000 CUSHION SLEEVE 1
10 30204-060870 NUT 1 M6
11 6AQV-001000-7100 ECU ASSY 1
12 6AQV-001300-7100 ECU RUBBER 1
13 6KMV-151500-3000 SIDE STAND SWITCH 1
14 6AQV-150310-7100 STARTER MOTOR POSITIVE 1
15 30301-060470 WASHER 1 06
16 5BY4-150330 AUXILIARY RELAY 4
17 9010-150004 TIE 1
18 8010-150003 TIE BAND 14 5x250
19 801F-100101 TIE BAND 1
20 6AQV-150176-7100 LICENSE LIGHT ADAPTER CABLE 1
21 9RHV-150700-1000 TIE BAND, BATTERY 1
22 8010-090005 BOLT M6x16 1 M6x16
23 31021100 BATTERY 1
24 6100-150500 RUBBER SLEEVE, FLASHER 2
25 SN1V-691100-1201-11 T-BOX 1 AllyTech@Eurasia and Africa and Australia except Turkey
25 SN1V-691100-1301-11 T-BOX 1
25 SN1V-691100-1401-11 T-BOX 1 AllyTech@South America except for Brazil
25 SN1V-691100-1501-11 T-BOX 1
25 SN1V-691100-1601-11 T-BOX 1
26 6AQV-110031-7100 FENDER RUBBER 1 2
27 6AQV-150420-7100 BATTERY NEGATIVE 1
28 6AQV-151000-1000 REGULATOR 1
29 30102-060025870 SCREW 1 M6x25@BLACK ZINC-PLATED
30 FA8V-150600-1000-10 USB OUTPUT SOCKET ASSY 1 "
31 6KJ0-150600 ROLL-OVER SENSOR 1
32 30006-050020810 BOLT 2 M5x20
33 6AQV-150510-7100 STARTER RELAY 1




1T EILIGHT

F16 LIGHTS
Item No. Parts Number Parts Name(EN) Qty Specification
1 6KM#-050030-8100 SIDE REFLECTOR 2
2 6AQV-160110-7100 HEADLIGHT 1
2 6AQV-160110-7101 HEADLIGHT ASSEMBLY 1
3 6AQV-160520-7100 FRONT RH TURN LIGHT ASSY 1
3 6AQV-160520-7101 FRONT RH TURN LIGHT ASSEMBLY 1
4 6AQV-160510-7100 FRONT LH TURN LIGHT ASSY 1
4 6AQV-160510-7101 FRONT LH TURN LIGHT ASSEMBLY 1
5 6AQV-161000-7100 FLASHER 1
6 6GUV-160600-6200 LICENSE LIGHT 1
7 30202-050110 NUT 4 M5
8 6AQV-160540-7100 REAR RH TURN LIGHT ASSY 1
8 6AQV-160540-7101 REAR RH TURN LIGHT ASSEMBLY 1
9 6AQV-160530-7100 REAR LH TURN LIGHT ASSY 1
9 6AQV-160530-7101 REAR LH TURN LIGHT ASSEMBLY 1
1

—
o

9AWV-160910-2C01-M1

REAR REFLECTOR




{(# 5 B/DASHBOARD ASSY

F17 DASHBOARD

Item No. Parts Number Parts Name(EN) Qty Specification
01 6AQV-171000-7100 DASHBOARD 1
02 30102-060020870 INNER HEX SCREW M6x20 2 M6x20




AH A% K RICOOLING SYSTEM ASSY

Ll

l

I
D6

i

F18-V1 COOLING SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
1 30006-060016810 BOLT 1 M6x16
2 30601-212570 CLAMP 2
3 6AQV-180110-4000 RESERVOIR CAP ASSY 1
4 6AQV-180100-7100 RESERVOIR ASSY 1
5 A000-050015 WIRE CLIP, FRONT BRAKE FLUID HOSE 1
6 6AQV-180003-7100 RESERVOIR CONNECTING PIPE 1
7 30601-229060 CLAMP 4
8 6AQV-180002-7100 RADIATOR WATER OUTLET HOSE 1
9 6WWV-047002-5000 INNER HEX SCREW M6x25 2
10 CFCV-CAC002-2000-M1 CLIP 1
11 30006-080030870 BOLT 2 M8x30
12 A000-180005 RADIATOR SHOCK ABSORBER RUBBER 2 2
13 A000-180010-20000 RADIATOR RUBBER DAMPER 2 BUSHING 2
14 30202-080110 NUT 1 GB6177_M8_TRIVALENT CHROMIUM
15 6AQV-181100-7101 RADIATOR ASSY 1
16 30601-220050 CLAMP B20 2 B20
17 6AQV-181300-7100 TUBE 1
18 6AQV-181500-7100 FILLER CAP ASSY 1
19 6AQV-181200-7100 FAN MOTOR ASSY 1
20 6AQV-181000-7101 RADIATOR FAN ASSY 1
21 6AQV-180001-7100 RADIATOR WATER INLET HOSE 1




W 245 M/COOLING SYSTEM ASSY

F18-V2 COOLING SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
1 30006-060016810 BOLT 1 M6x16
2 30601-212570 CLAMP 2
3 6AQV-180110-7100 RESERVOIR CAP ASSY 1
4 6AQV-180100-7101 RESERVOIR ASSY 1
5 A000-050015 WIRE CLIP, FRONT BRAKE FLUID HOSE 1
6 6AQV-180003-7100 RESERVOIR CONNECTING PIPE 1
7 30601-229060 CLAMP 4
8 6AQV-180002-7100 RADIATOR WATER OUTLET HOSE 1
9 6WWV-047002-5000 INNER HEX SCREW M6x25 2
10 CFCV-CAC002-2000-M1 CLIP 1
11 30006-080030870 BOLT 2 M8x30
12 A000-180005 RADIATOR SHOCK ABSORBER RUBBER 2 2
13 A000-180010-20000 RADIATOR RUBBER DAMPER 2 BUSHING 2
14 30202-080110 NUT 1 GB6177_M8_TRIVALENT CHROMIUM
15 6AQV-181100-7101 RADIATOR ASSY 1
16 30601-220050 CLAMP B20 2 B20
17 6AQV-181300-7100 TUBE 1
18 6AQV-181500-7100 FILLER CAP ASSY 1
19 6AQV-181200-7100 FAN MOTOR ASSY 1
20 6AQV-181000-7101 RADIATOR FAN ASSY 1
21 6AQV-180001-7100 RADIATOR WATER INLET HOSE 1
22 30601-110010 CLAMP 1 A10
23 6AQV-180004-7100 RESERVOIR OVERFLOW HOSE 1
24 6AQV-180005-7100 CLIP 1




(A WARNING )

Failure to follow these instructions may result in serious

injury or death.

® Read the Owner's Manual carefully before riding. Do not
attempt to do any improper modification or customization
to the vehicle.

® Always wear helmet and protective gear. ,/1

® Use unleaded gasoline of 95 Octane or above. |

® Do not touch muffler, radiator and engine when hot. Do
not touch rotating parts such as wheels during running.

® Drive according to road conditions. Slow down in poor
visibility and on slippery road surfaces.

® Have your vehicle serviced or adjusted regularly,
especially the drive chain.

® Do notrun the engine atidle for a prolonged period.

® Always start driving at the 1% gear.

® Shut off the engine when the oil pressure indicatorenis on.

CFMOTO

e BNQ#-190002-6002 EU217 7

~

[ ] Bleifreies Benzin m
® Unleaded fuel only

Carburant sans plomb 2
Gasol ina sin plomo L
Bezolovnaty benzin
Endas t blyfri bensin

RON/ROZ min. 95
9GQA-190201-1 EU187.)/

F19-1 WARNING DECAL

Item No. Parts Number Parts Name(EN) Qty Specification

1 6NQ#-190002-6002 SAFETY WARNING INSTRUCTION LABEL 1

2 9GQA-190201-10000 WARNING LABEL, FUEL FILLING PORT 1




Vi

F19-2 FUEL TANK LABEL

Item No. Parts Number Parts Name(EN) Qty Specification

01 6AQV-190002-7100 FUEL TANK LH LABEL 1

02 6AQV-190003-7100 FUEL TANK RH LABEL 1




T v AR, S5
Bifa: EtE
Mi: ABS

JIEART4X8
BEART4X10

F19-3 MODEL DECAL

Item No. Parts Number Parts Name(EN) Qty Specification

01 6AQV-190006-7100-10 MODEL DECAL 2




/7 bAO¥-196016- 7300 N\
CFMOTO CF400-10F

STATIONARY NOISE TEST INFORMATION:
Tested 93 dB{A) at 4500 rpm

Silencing System: CFMOTO
\dentification: 6AM-MUF-00

R41-2333-23-00

F19-4 NOISE LABEL (AUSTRALIA)

Item No. Parts Number Parts Name(EN) Qty Specification
01 6AQV-190016-7300 NOISE LABEL 1




BiETE/TOOLS

F20 TOOLS
Item No. Parts Number Parts Name(EN) Qty Specification
01 6AQV-200100-1000 TOOL KIT 1
02 8010-000012 TIE BAND ASSY 1
03 6AQV-200400-7100 RH REARVIEW ASSY 1
04 6AQV-200300-7100 LH REARVIEW MIRROR ASSY 1




Jt 3 % Z4/FUEL EVAPORATION SYSTEM

F36 FUEL VAPORIZATION SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification

1 6L30-360200 CANISTER 1

2 30601-109010 CLAMP 5 A9
3 30601-111010 CLAMP 1 All
4 6AQV-360002-7100 FUEL VAPOR ADSORPTION HOSE 2 1

5 6AQV-360003-7100 FUEL VAPOR DESORPTION HOSE 1 1

6 30601-112010 CLAMP 2 Al2
7 1F30-172000 CANISTER MAGNETIC VALVE 1

8 30601-110010 CLAMP 2 A10
9 6WWV-360010-5000 TWO-WAY VALVE 1 "
10 6AQV-360005-7100 TWO-WAY VALVE BRACKET 1

11 6AQV-360001-7100 FUEL VAPOR ADSORPTION HOSE 1 1

12 6AQV-360004-7100 FUEL VAPOR DESORPTION HOSE 2 1

13 8010-360001 VACUUM T-JOINT 1

14 30601-108010 CLAMP 2 A8
15 6AQV-360007-1000 LH FUEL VAPOR DESORPTION HOSE 1

16 6AQV-360008-1000 RH FUEL VAPOR DESORPTION HOSE 1




450CL-C

OWNER'S MANUAL

READ THIS MANUAL CAREFULLY

F38-A OWNERS MANUAL

Item No. Parts Number Parts Name(EN) Qty Specification
01 6AQV-380101-7300-12 EU OWNERS MANUAL 1
01 6AQV-380101-7301-12 EU OWNERS MANUAL 1
01 6AQV-380101-7302-12 OWNERS MANUAL 1




ZERE AR FILTER ASSY

T

2

F41 AIR FILTER

Item No. Parts Number Parts Name(EN) Qty Specification

1 0SQV-110000-5001 AIR FILTER ASSY 1

1 0SQV-110000-5002 AIR FILTER ASSY 1

2 0120-110003 CLAMP 52 2

3 6NTA-040202 INNER HEX SCREW M5x12 2 M5x12
4 0SQV-110000-5000-21 SEAL RING 1

5 0SQV-112000-1000 FILTER ELEMENT 1

6 0SQV-110005-5000 BREATHER HOSE, CRANKCASE 1

7 0SQV-110000-5000-23 CLAMP 1

7 0SQV-110000-5000-24 CLAMP 1

8 30601-117010 CLAMP 1 Al7
9 0SQV-110000-1000-24 OIL STORAGE HOSE 1

10 30601-110010 CLAMP 1 A10
11 0SQV-110000-1000-25 OIL STORAGE HOSE 1

12 0SQV-110000-5000-22 CLAMP 1

13 0SQV-110000-1000-21 VALVE 1

14 0SQV-110000-5000-20 CLAMP 1




L i4%% BAATT 4 B RIUPPER & LOWER CRANKCASE |

R
N> DA

e

§

77
e

Ay
2,

EO01-1 UPPER & LOWER CRANKCASE ASSY

Item No. Parts Number Parts Name(EN) Qty Specification
01 0SQV-011102-1000 OIL NOZZLE 2 Dia 0.7
02 0SQV-011104-1000 SEAL RING, FILLER 1
03 0010-090005-0010 BOLT M6x16 4 M6x16
04 0SQV-011105-1000 BEARING GUARD, LH 1
05 0SQV-01FZ01-1003-0BP00 CRANKCASE ASSY 1
06 0SQV-060011-1000 BEARING SLEEVE 2
07 0SQV-011107-1000 O-RING 1 15x1.9
08 0SQV-011108-1000 FORK SHAFT COVER 1
09 30403-01400 NEEDLE BEARING 1
10 1F30-011600 OIL SEAL 1 14x24x6
10 1F30-011600-10000 OIL SEAL 1 14%x24x6
11 30403-02500 BEARING 1
12 0SQV-011103-1000 RESTRICTION PLUG 1
13 0SQV-011106-1000 BEARING GUARD, RH 1
14 30406-00401 ROLLFR NEEDLE P4x7.8 2 P4x7.8
15 0SQV-012700-1000 BOLT ASSY 2 M8x45
16 0SQV-012200-1000 BOLT ASSY 6 M9x108
17 0SQV-011004-1000 RETAINER, BEARING 1
18 0SQV-011003-1000 RETAINER, BEARING 1
19 30410-01000 ROLLER 10x14 3 10X14
20 0SQV-012003-1000 BOLT M8x45 3 M8x45
21 0700-012105-00001 PLUG, MAIN OIL RAIL 1
22 0700-012106-00002 OIL FILTER BOLT 1
23 0SQV-012002-1000 BOLT 4 M8x65
24 0SQV-012500-1000 BOLT ASSY 3 M8x105
25 0SQV-012600-1000 BOLT ASSY 1 M8X55
26 0SQV-010001-1000 OIL SEAL, COUNTERSHAFT 1 40x58x8
26 0SQV-010001-1001 COUNTERSHAFT OIL SEAL 1
27 0010-060012-0010 BOLT M6x30 3 M6x30
28 0SQV-012400-1000 OIL PRESSURE SWITCH 1




H8EM S4B R/RIGHTRLEFT SIDE COVER

EO01-2 LEFT& RIGHT SIDE COVER

Item No. Parts Number Parts Name(EN) Qty Specification
01 0010-021017-0010 BOLT M6x25 11 M6x25
02 0700-012201 0O-RING 1 5x2
03 0SQV-013100-1000-M1 VIEWER, OIL LEVEL 1
04 0SQV-013001-1000 CIRCLIP 1
05 30410-00800 ROLLER 4
06 30403-01200 BEARING 1 12x16x10
07 0010-080009 OIL SEAL 1 12x20x5
08 0SQV-013010-5000-0D600 RH SIDE COVER 1 BLACK
09 0700-013008 PLUG, OIL FILLING 1
10 0110-013030 0-RING 1 18x3.55
11 0SQV-014010-5000-0D600 LH SIDE COVER 1 BLACK
12 0010-060012-0010 BOLT M6x30 11 M6x30
13 0180-014010 WIRE CLAMP 1
14 01A0-012003 O-RING 1 35x3.5
15 01A0-012002-0D600 FILTER COVER 1 DARK NIGHT BLACK
16 0DM0-011006 0-RING 1 13x2
17 0DMO0-014003 VIEWING HOLE, TIMING INSPECTION 1




W5t B RIOIL PAN

E01-3 OIL PAN

Item No. Parts Number Parts Name(EN) Qty Specification
01 0SQV-015001-1001-0BP00 OIL PAN 1 MAUD SPIRIT BLACK
02 0010-021017-0010 BOLT M6x25 13 M6x25
03 0010-021014 WASHER 12 1 12
04 0180-011500 MAGNETIC DRAIN BOLT 1 M12x1.5
05 30410-00800 ROLLER 2




S BR(1)/CYLINDER HEAD(1) |

11213141513

2

E02-2 CYLINDER HEAD (1)

Item No. Parts Number Parts Name(EN) Qty Specification
03 0SQV-022105-1000 BOLT M6x65 2 M6x65
04 0SQV-022106-1001 HEX FLANGE BOLT 10
05 0DM0-022201-10000 DOWEL PIN 4
06 0SQV-022008-1000 CYLINDER HEAD BOLT 6 M10x150
07 0700-022016 WASHER 10.5x19x2.3 6 10.5x19x2.3
08 0SQV-022011-1000 BOLT 2 M6x90
09 0010-022020-00002 BOLT 4 M6x22
10 0SQV-022200-1000 CONNECTOR ASSY. 1
11 1F30-024016 OIL SEAL, SURFACE 1
12 018B-022810 WATER TEMPERATURE SENSOR 1
14 0MQ0-022500 THERMOSTAT 1
15 0SQV-022002-1000 THERMOSTAT CAP SEAL RING 1
16 0SQV-022001-1000-10-0BP00 THERMOSTAT CAP 1 MAUD SPIRIT BLACK
17 0SQV-022300-1000 GASKET, CYLINDER HEAD 1
18 0180-022003-00001 STUD 4
19 0700-021200 CYLINDER HEAD COVER BOLT SEAL RING 1
20 0DM0-022008-00001 CYLINDER HEAD DAMPING BOLT 1
21 0SQV-022100-1003-0BP00 CYLINDER HEAD ASSY 1
21 0SQV-022100-1006-0BP00 CYLINDER HEAD ASSY 1 MAUD SPIRIT BLACK
22 0700-012105-00001 PLUG, MAIN OIL RAIL 2




HIRHAAI2)CYLINDER HEAD(2) |

&
—UR— 4
gy e
4?%%%4 %Tﬁ
% -

s%
8

\

4

1

Vid

E02-3 CYLINDER HEAD(2)

Item No. Parts Number Parts Name(EN) Qty Specification

01 0SQV-022004-1000 VALVE, INTAKE 4

02 0SQV-022005-1000 VALVE, EXHAUST 4

03 0MQ0-022003 UPPER SEAT, VALVE SPRING 8

04 0700-022004 LOCK CLIP, VALVE 16

05 0MQ0-022005-0370 TAPPET 8 T=3.94
05 0MQ0-022005-0380 TAPPET 8 T=3.96
05 0MQ0-022005-0390 TAPPET 8 T=3.98
05 0MQO0-022005-0400 TAPPET 8 T=4.00
05 0MQ0-022005-0410 TAPPET 8 T=4.02
05 0MQ0-022005-0420 TAPPET 8 T=4.04
05 0MQO0-022005-0430 TAPPET 8 T=4.06
05 0MQO0-022005-0440 TAPPET 8 T=4.08
05 0MQ0-022005-0450 TAPPET 8 T=4.10
05 0MQO0-022005-0460 TAPPET 8 T=4.12
05 0MQ0-022005-0030 TAPPET 8 T=3.26
05 0MQ0-022005-0470 TAPPET 8 T=4.14
05 0MQO0-022005-0040 TAPPET 8 T=3.28
05 0MQO0-022005-0480 TAPPET 8 T=4.16
05 0MQ0-022005-0050 TAPPET 8 T=3.30
05 0MQO0-022005-0490 TAPPET 8 T=4.18
05 0MQO0-022005-0060 TAPPET 8 T=3.32
05 0MQ0-022005-0070 TAPPET 8 T=3.34
05 0MQO0-022005-0080 TAPPET 8 T=3.36
05 0MQ0-022005-0090 TAPPET 8 T=3.38
05 0MQ0-022005-0100 TAPPET 8 T=3.40
05 0MQ0-022005-0110 TAPPET 8 T=3.42
05 0MQ0-022005-0120 TAPPET 8 T=3.44
05 0MQ0-022005-0010 TAPPET 8 T=3.22
05 0MQO0-022005-0020 TAPPET 8 T=3.24
05 0MQ0-022005-0130 TAPPET 8 T=3.46
05 0MQ0-022005-0140 TAPPET 8 T=3.48
05 0MQ0-022005-0150 TAPPET 8 T=3.50
05 0MQ0-022005-0160 TAPPET 8 T=3.52
05 0MQO0-022005-0170 TAPPET 8 T=3.54
05 0MQ0-022005-0180 TAPPET 8 T=3.56
05 0MQ0-022005-0190 TAPPET 8 T=3.58
05 0MQO0-022005-0200 TAPPET 8 T=3.60
05 0MQ0-022005-0210 TAPPET 8 T=3.62
05 0MQ0-022005-0220 TAPPET 8 T=3.64
05 0MQO0-022005-0230 TAPPET 8 T=3.66
05 0MQ0-022005-0240 TAPPET 8 T=3.68
05 0MQ0-022005-0250 TAPPET 8 T=3.70
05 0MQO0-022005-0260 TAPPET 8 T=3.72
05 0MQ0-022005-0270 TAPPET 8 T=3.74
05 0MQO0-022005-0280 TAPPET 8 T=3.76
05 0MQO0-022005-0290 TAPPET 8 T=3.78
05 0MQ0-022005-0300 TAPPET 8 T=3.80
05 0MQ0-022005-0310 TAPPET 8 T=3.82
05 0MQO0-022005-0320 TAPPET 8 T=3.84
05 0MQ0-022005-0330 TAPPET 8 T=3.86
05 0MQ0-022005-0340 TAPPET 8 T=3.88
05 0MQO0-022005-0350 TAPPET 8 T=3.90
05 0MQ0-022005-0360 TAPPET 8 T=3.92
06 0SQV-022006-2000 LOWER SEAT, VALVE SPRING 8

07 0SQV-022003-1000-10 VALVE SPRING 8

08 0700-022400-1000 SEAL RING, VALVE STEM 8




54L& 4 8 R(4)CYLINDER HEAD(4) |

E02-4 CYLINDER HEAD (3)

Item No. Parts Number Parts Name(EN) Qty Specification
01 0SQV-023010-5000-0BP00 CYLINDER BODY ASSY 1 MAUD SPIRIT BLACK
02 30410-00800 ROLLER 4
03 0SQV-023002-1000 GASKET, CYLINDER 1




ESHHBRICAMSHAFT |

Vi
E02-5 CAMSHAFT
Item No. Parts Number Parts Name(EN) ty Specification
01 30004-060012150 BOLT 2
02 1F30-024012 BOLT M6x18 2 M6x18
03 0700-024003 RETAINER 2
04 0SQV-024013-1001 CENTRIFUGAL WHEEL 1
05 0SQV-024002-1000 AIR OUTLET TIMING SPROCKET 1
06 0SQV-024001-1000 AIR INLET TIMING SPROCKET 1
07 0SQV-024200-1000 TIMING CHAIN 1
08 0SQV-024100-1000 CHAIN GUIDE BLOCK 1
09 0SQV-024600-2000 CAMSHAFT ,EXHAUST 1
10 0SQV-024500-2000 CAMSHAFT,INLET 1
11 0SQV-024005-1001 TENSION PLATE 1
12 0SQV-024009-1000 PIN SHAFT 1
13 0SQV-024008-1000 PLATE, TIMING CHAIN 1
14 0010-021019-0010 BOLT M6x12 1 M6x12
15 0SQV-024400-1001 HYDRAULIC TENSIONOR 1
16 0010-023010-0010 BOLT M6x20 2 M6x20
17 0SQV-024401-1000 HYDRAULIC TENSIONER SEAL RING 1
18 0SQV-024003-1001 CHAIN GUARD 1




BANaRFLYWHEEL

E03 MAGNETO

Item No. Parts Number Parts Name(EN) ty Specification
1 0SQV-032000-5000 MAGNETO STATOR ASSY 1
2 0010-021017-0010 BOLT M6x25 3 M6x25
3 0SQV-032100-1000 STATER WIRE PRESS PLATE 1
4 0010-030002-00001 BOLT 2
5 0SQV-031000-1000-M1 MAGNETO ROTOR 1




Wi £ 1K(1)ICRANKSHAFT &CONNECTING ROD(1) |

E04-1 CRANKSHAFT &CONNECTING ROD (1)

Item No. Parts Number Parts Name(EN) Qty Specification

1 0SQV-040110-10A0 PISTON RING KIT 2

2 0110-040006-0050 CIRCLIP, PISTON PIN 4

3 0SQV-040008-1000 PISTON PIN 2

4 0SQV-040007-1001-Q0-00001 PISTON 2 MARK I
4 0SQV-040007-1001-Q0-00002 PISTON 2 MARK 2
5 0SQV-042000-1001-Q0-00001 CONNECTING ROD 2 MARK 1
5 0SQV-042000-1001-Q0-00002 CONNECTING ROD 2 MARK 2
5 0SQV-042000-1002-Q0-00002 CONNECTING ROD ASSY 2 MARK 2
5 0SQV-042000-1002-Q0-00001 CONNECTING ROD ASSY 2 MARK 1
6 0SQV-040009-1000-Q0-00001 | PLAIN BEARING, CONNECTING ROD 4 RED
6 0SQV-040009-1000-Q0-00002 | PLAIN BEARING, CONNECTING ROD 4 BLACK
6 0SQV-040009-1000-Q0-00003 | PLAIN BEARING, CONNECTING ROD 4 BLUE




fi 4747 K i (2)/ CRANKSHAFT &CONNECTING ROD(2) |

Vi

E04-2 CRANKSHAFT & CONNECTING ROD (2)

Item No. Parts Number Parts Name(EN) Qty Specification
1 0SQV-040001-1000 BOLT M12x1.25x40 1 M12x1.25x40
2 0700-040002-00001 WASHER 1 12.5x33x5
3 0SQV-011001-1000-Q0-00001 PLAIN BEARING, MAIN SHAFT 6 RED
3 0SQV-011001-1000-Q0-00002 PLAIN BEARING, MAIN 6 BLACK
3 0SQV-011001-1000-Q0-00003 PLAIN BEARING, MAIN SHAFT 6 BLUE
4 0180-040007 "WOODRUFF KEY 1 "

5 0SQV-041000-1000-Q1-00001 CRANKSHAFT ASSY 1 A
5 0SQV-041000-1000-Q1-00002 CRANKSHAFT ASSY 1 B
5 0SQV-041000-1000-Q0-00001 CRANKSHAFT ASSY 1 A
5 0SQV-041000-1000-Q0-00002 CRANKSHAFT ASSY 1 B




B A8 ERICLUTCH ASSY

E05-A CLUTCH (FCC)

Item No. Parts Number Parts Name(EN) Qty Specification
01 0SQV-050001-1000 WASHER 1 25.2x46x5.8
02 0SQV-050005-1001 DRIVE GEAR, OIL PUMP 1
02 0SQV-050005-1000-10 DRIVE GEAR, OIL PUMP 1
03 0SQV-050002-1000 AXLE SLEEVE, CLUTCH 1
04 0SQV-051000-1001-Q0-00002 CLUTCH SUB ASSY 1 MARK B
04 0SQV-051000-1001-Q0-00001 CLUTCH SUB ASSY 1 MARK A
05 0SQV-050004-1001 ROD 1
06 30400-01207 ROLLER BEARING 1
07 0SQV-050100-1000 CLUTCH CONTROL SHAFT ASSY 1
08 0700-013006-00001 RETURN SPRING, CLUTCH CONTROL LEVER 1
09 0700-013007 WASHER 1 12.5x18.5x0.6
10 0SQV-051100-1002 PRIMARY DRIVEN GEAR ASSY 1
11 0SQV-051200-1000 CENTRAL SLEEVE ASSY 1




E06-1 TRANSMISSION SYSTEM (1)

Item No. Parts Number Parts Name(EN) Qty Specification
1 30102-060016810 SCREW 1 M6x16
2 0SQV-065100-1000 SPRING, ROCKER ARM 1
3 0700-064001 WASHER 2 6.3x16.3x1.2
4 0DMO0-065001 SPRING, SWING ARM, GEARSHIFT 1
5 30004-060016110 BOLT M6x16 1 M6x16
6 0SQV-064100-1002 GEARSHIFT DRUM CAM ASSY 1
7 30406-00303 NEEDLE BEARING 2
8 0SQV-064002-1000 SHIFT DRUM BUSHING 1
9 30400-02505 BEARING 1
10 0010-090005-0010 BOLT M6x16 1 M6x16
11 0SQV-064001-1001 SHIFT DRUM 1
12 0SQV-060012-1000 O-RING 1 31x2.5
13 0SQV-060400-1000 GEAR SENSOR ASSY 1
14 0010-021017-0010 BOLT M6x25 2 M6x25
15 0SQV-063000-1000 GEARSHIFT ROD 1
15 0SQV-063000-1003 GEARSHIFT LEVER ASSY 1
16 0DMO0-063002-00001 SHIFT POSITION SPRING PIN 1
17 0SQV-060013-1000 WASHER 1 14x28x1
18 0SQV-060002-1000 SHIFT FORK 2 LH@~RH
19 0SQV-060003-1000 SHIFT FORK 1 MIDDLE
20 0SQV-060102-1002 FORK SHAFT 1
21 0SQV-060015-1001 DOWEL PIN 6 1
22 0700-064003 SLEEVE, SWING ARM, GEARSHIFT 1
23 0700-063007 SPRING, CONTACTOR 1
24 0700-063008 BALL CONTACTOR 1
25 30801-01405 CIRCLIPS FOR SHAFT 1 14




$BHRA(2)ITRANSMISSION SYSTEM(2) |

E06-2 TRANSMISSION SYSTEM (2)

Item No. Parts Number Parts Name(EN) Qty Specification
1 0700-061002-00002 NUT 1
2 0700-061003 CIRCLIP 20 1 20
3 0SQV-061012-1000 BEARING, MAIN SHAFT 1
4 0SQV-061001-1000 MAIN SHAFT 1
5 0SQV-061008-1000 WASHER 2 25.2x31x1
6 0SQV-061011-1000 BUSHING 1 25x28x12
7 0SQV-061009-1000 5TH GEAR, MAIN SHAFT 1
8 0DMO0-062017 CIRCLIPS FOR SHAFT 25 3
9 0SQV-061007-1000 3RDATH GEAR, MAIN SHAFT 1
10 0DM0-062016 SPLINE WASHER 25x31x1 2
11 0SQV-061006-1000 SPLINE SLEEVE 1
12 0SQV-061005-1000 6TH GEAR, MAIN SHAFT 1
13 0SQV-061003-1000 2ND GEAR, MAIN SHAFT 1
14 0SQV-061002-1000 WASHER 3 20.2x31x1.5
15 30499-02004 NEEDLE BEARING 2 KMJ20x26x13.8x1S
16 0700-061016 CIRCLIPS FOR SHAFT20 2 20
17 0SQV-062102-1000 SHAFT SLEEVE 1
18 0SQV-062101-1000 COUNTERSHAFT 1ND GEAR 1
19 0SQV-062013-1000 COUNTERSHAFT 5ND GEAR 1
20 30801-02805 CIRCLIPS FOR SHAFT 28 3 28
21 0SQV-062008-1000 WASHER, SPLINE 2
22 0SQV-062012-1000 COUNTERSHAFT 3ND GEAR 1
23 0SQV-062011-1000 SPLINE SLEEVE 1
24 0SQV-062009-1000 COUNTERSHAFT 4ND GEAR 1
25 0SQV-062006-1000 28.2x36x1 1 28.2x36x1
26 0SQV-062005-1000 SHAFT SLEEVE 1 28x10.5
27 0SQV-062007-1001 COUNTERSHAFT 6ND GEAR 1
28 0SQV-062004-1000 COUNTERSHAFT 2ND GEAR 1
29 0SQV-062001-1001 COUNTERSHAFT 1
30 0SQV-062003-1000 62x28 1 62x28
31 0800-062205 O-RING 1 25x2
32 0SQV-062002-5000 COLLAR, COUNTERSHAFT 1
32 0SQV-062002-5001 COUNTERSHAFT COLLAR 1
33 0SQV-062030-5000 DRIVE PULLEY 1
34 0700-062015 WASHER 1
35 0SQV-060014-1001 NUT M20x1.5 1
36 0SQV-061000-1000 MAIN SHAFT 1
37 0SQV-062000-5000 COUNTERSHAFT ASSY 1
37 0SQV-062000-5001 COUNTERSHAFT ASSY 1




J2% A4 & M/LUBRICATION SYSTEM

Vi

EO07 OIL PUMP

Item No. Parts Number Parts Name(EN) ty Specification
1 30801-01100 CIRCLIPS FOR SHAFT 11 1 11
2 0SQV-071003-1000 WASHER 2 11x20x1
3 0SQV-071001-1001 GEAR, OIL PUMP 1
4 30406-00402 ROLLER NEEDLE P4x21.8 1 P4x21.8
5 0SQV-071002-1000 SHAFT, OIL PUMP 1
6 0010-023010-0010 BOLT M6x20 4 M6x20
7 0SQV-071101-10A0 OIL PUMP COVER ASSY 1
8 30406-00401 ROLLER NEEDLE P4x7.8 2 P4x7.8
9 0700-071003 OUTER ROTOR, MAIN OIL PUMP 1
10 0700-071004 INNER ROTOR, MAIN OIL PUMP 1
11 30406-00400 ROLLER NEEDLE P4x15.8 1 P4x15.8
12 0700-070101-00001 GASKET, OIL SUCTION PAN 1
13 0SQV-073100-1000 FILTER 1
14 0700-070200 OIL FILTER 1
15 0SQV-012010-1000-0BP00 OIL PASSAGE PLATE ASSY 1 MAUD SPIRIT BLACK
16 0010-023008-00001 BOLT 4
17 0SQV-072003-1000 OIL COOLER SEAL RING 2




KR K B/WATER PUMP |

vid

E0O8 WATER PUMP

Item No. Parts Number Parts Name(EN) Qty Specification
01 0HTB-065202 BOLT M6x42 4 M6x42
02 0SQV-080002-1000 O-RING 33%2.65 1
03 0SQV-081000-5000-0BU0O WATER PUMP BODY SUB ASSY 1 MIST SILVER BLACK
04 0SQV-081009-1000 O-RING 1




R A% B RISTARTING SYSTEM

EQ9 STARTING SYSTEM

Item No. Parts Number Parts Name(EN) Qty Specification
01 30102-060012810 SCREW 6 M6x12
02 0SQV-091000-1001 OVERRIDING CLUTCH ASSY 1
03 0SQV-092000-1001 GEAR, STARTING MOTOR 1
04 0700-090003 SHAFT, MIDDLE GEAR 1
05 0SQV-090001-1000 DUAL GEAR 1
06 0SQV-093000-1000 STARTING MOTOR 1
07 0010-021017-0010 BOLT M6x25 2 M6x25




T4 4 i F/BALANCER SHAFT

E16 BALANCER SHAFT

Item No. Parts Number Parts Name(EN) Qty Specification
01 0SQV-161000-1000-Q0-00001 FRONT BALANCING SHAFT ASSY 1 A
01 0SQV-161000-1000-Q0-00002 FRONT BALANCING SHAFT ASSY 1 B
02 0SQV-162000-1000-Q0-00001 REAR BALANCING SHAFT ASSY 1 A
02 0SQV-162000-1000-Q0-00002 REAR BALANCING SHAFT ASSY 1 B
03 0SQV-011002-1000-Q0-00001 | PLAIN BEARING, BALANCER SHAFT 4 RED
03 0SQV-011002-1000-Q0-00002 PLAIN BEARING, BALANCE SHAFT 4 BLACK
03 0SQV-011002-1000-Q0-00003 | PLAIN BEARING, BALANCER SHAFT 4 BLUE
04 30400-02009 BEARING 2




WA AERBE & THROTTLESINJECTOR |

E17 THROTTLE&INJECTOR
Item No. Parts Number Parts Name(EN) ty Specification
01 0SQV-022009-1000 O-RING 2 46.2x2
02 0SQV-022400-1000 CONNECTING PIPE, THROTTLE BODY 1
03 0010-023008-00001 BOLT 3
04 0SQV-022410-1000 CLAMP 62 2
05 0SQV-173000-5000 THROTTLE BODY ASSY 1
06 0SQV-173200-1001 FUEL PIPE ASSY 1
07 0010-090005-0010 BOLT M6x16 1 M6x16




